UNIFIED SYSTEM FOR FINDING AND BUYING SPARE PARTS FOR HEAVY EQUIPMENT
Create new request

Caterpillar G3516 194-8518 SPARK PLUG (IGNITION)

Request info

Request#195003
CreatedOctober 6, 2017
StatusHas Accepted Quotes (has quotes: 1)
Ship To Стерлитамак, Bashkortostan, Russia
ContactsHidden for viewing. Has Accepted Quotes

Request for quotation

If you are looking for spare parts Create new request

List of spare parts

Model Part No Description Qty
Caterpillar G3516 194-8518 SPARK PLUG (IGNITION) 1 pcs Price request

The request is not available for quoting. Request has quotes that accepted by customer.


Similar requests

Caterpillar 107-7331BEARING-CONNECTING ROD (0.63-MM US ID) New; Original4 pcs
Caterpillar 107-7330BEARING-CONNECTING ROD (STANDARD) New; Original32 pcs
Caterpillar 194-8518SPARK PLUG (IGNITION) New; Original64 pcs
Caterpillar 1R-0726FILTER ELEMENT AS-ENGINE OIL (STANDARD EFFICIENCY) New; Original18 pcs
Caterpillar 1138433SEAL GROUP-CRANKSHAFT (CCW ROTATION) New; Original1 pcs
Caterpillar 1138432SEAL GROUP-CRANKSHAFT (CW ROTATION) New; Original1 pcs
Caterpillar 9L5141HOSE ASSEM. (10.40 in. long) New; Original1 pcs
Caterpillar 4184861 New; Original16 pcs
Caterpillar 3147755REGULATOR AS-VOLTAGE (-GENERATOR) New; Original1 pcs
Caterpillar 155-2270KIT-CONNECTING PLUG (2-PINENGINE SENSOR WIRING HARNESS) New; Original2 pcs
Caterpillar 1251372SEAL-O-RING New; Original32 pcs
Caterpillar 1352651SEAL (PRESSURE RELIEF) New; Original32 pcs
Caterpillar 1948518SPARK PLUG (IGNITION) New; Original16 pcs
Caterpillar 205-0628CONTROL GROUP-ENGINE ELECTRONIC New; Original1 pcs
Caterpillar 36081294054BEARING-CRANKSHAFT (MAIN) Original1 pcs
Caterpillar 36081S1638RING-RETAINING Original16 pcs
Caterpillar 36082181915STOP Original16 pcs
Caterpillar 36089M5590BALL Original16 pcs
Caterpillar 36082089649VALVE AS-CHECK Original16 pcs
Caterpillar 36081W1174PLATE-THRUST Original2 pcs
Caterpillar 36081927870BEARING-CONNECTING ROD Original2 pcs
Caterpillar 36087C1413RETAINER-PIN Original8 pcs
Caterpillar 36087C1412PIN-PISTON Original8 pcs
Caterpillar 36088N7296RETAINER-PIN Original8 pcs
Caterpillar 36088N1234RING (INTERMEDIATE) Original8 pcs
Caterpillar 36089Y1485PLATE-SPACER Original2 pcs
Caterpillar 36088N4707BAND-FILLER Original2 pcs
Caterpillar 36081756344GUIDE-VALVE Original32 pcs
Caterpillar 36081542417VALVE-EXHAUST Original16 pcs
Caterpillar 36082067953VALVE-INLET Original16 pcs
Caterpillar 36081W1749SPRING-VALVE (INNERINNER) Original32 pcs
Caterpillar 36081W1748SPRING-VALVE (OUTEROUTER) Original32 pcs
Caterpillar 36081713993INSERT-VALVE SEAT (EXHAUST) Original32 pcs
Caterpillar 36081713992INSERT-VALVE SEAT (INLET) Original32 pcs
Caterpillar 36081225963INSERT-VALVE SEAT Original32 pcs
Caterpillar 36081047184VALVE-EXHAUST & INLET Original16 pcs
Caterpillar 36087N1904SPRING-VALVE OUTER Original32 pcs
Caterpillar 36087N1903SPRING-VALVE INNER Original32 pcs
Caterpillar 36086I1713INSERT-VALVE SEAT Original32 pcs
Caterpillar 36081386158VALVE-CHECK Original16 pcs
Caterpillar 36088L4171SENSOR GROUP-SPEED (-LOW OUTPUT) Original1 pcs
Caterpillar 36081682571SENSOR AS-SPEED Original1 pcs
Caterpillar 36081029029SENSOR GROUP-SPEED (-TIMING-ENGINE SPEED) Original1 pcs
Caterpillar 36081948518SPARK PLUG (IGNITION) Original16 pcs
Caterpillar 36081520807SENSOR GROUP-TEMPERATURE (-THERMOCOUPLE-CYLINDER HEAD) Original1 pcs
Caterpillar 36081436143Governor Original1 pcs
Caterpillar 4B-3388BOLT (5/16 x 28.58 mm) (5/16-18X1.125-IN) New; Original32 pcs
Caterpillar 242-8824SENSOR GROUP-PRESSURE (GAS) New; Original1 pcs
Caterpillar 4D-4088NUT-JAM (3/8-16-THD) New; Original1 pcs
Caterpillar 371-8686 New; Original2 pcs
Caterpillar 1A-1460CAPSCREW, HEX HEAD (1/2 - 13 X 2 G5) (HEX HEAD 1/2-13X2 GD 8 Z) New; Original2 pcs
Caterpillar 5P-7128BOLT-HIGH TEMPERATURE (3/8-16X2-IN) New; Original2 pcs
Caterpillar 8C-8589BOLT-HIGH TEMPERATURE (1/2-13X2.25-IN) New; Original12 pcs
Caterpillar 3H-7654WASHER-HARD (13.5X22.5X3.0-MM THKHARD) New; Original24 pcs
Caterpillar 4D-3512ROD END (BEARING) New; Original1 pcs
Caterpillar 4D-4065ROD END (BEARING) New; Original1 pcs
Caterpillar 371-8685ROD New; Original1 pcs
Caterpillar 146-8381HOUSING AS (WASTEGATE) New; Original1 pcs
Caterpillar 144-0621GASKET New; Original1 pcs
Caterpillar 7E-0701GASKET New; Original2 pcs
Caterpillar 6B-6684NUT-full (1/2-20-THD) New; Original1 pcs
Caterpillar 9L-7712NUT (3/8 X 24 THD) New; Original2 pcs
Caterpillar 8M-9024WASHER-HARD (5MM THKCLIP TO AFTERCOOLER HOUSING) New; Original2 pcs
Caterpillar 353-3914BOLT (3/8-16X50.8-IN) New; Original1 pcs
Caterpillar 294-0980SHAFT-FUEL New; Original1 pcs
Caterpillar 4P-0391ROD New; Original1 pcs
Caterpillar 4K-2877BOLT-STUD New; Original1 pcs
Caterpillar 4D-8532LEVER New; Original4 pcs
Caterpillar 8T-6876ELBOW-O-RING FACE SEAL (9/16-18 THD) New; Original4 pcs
Caterpillar 6V-9873CONNECTOR-SPECIAL New; Original4 pcs
Caterpillar 6V-9746SEAL-O-RING New; Original15 pcs
Caterpillar 6V-8721ELBOW-90 DEGREE (7/8-14 THD) New; Original1 pcs
Caterpillar 6V-8398SEAL-O-RING -LINE FROM GEAR PUMP OUTPUT New; Original12 pcs
Caterpillar 3J-1907SEAL VALVE ASSEMBLY TO (SEAL- TUBE ASSEMBLY TO LOGIC VALVE) New; Original11 pcs
Caterpillar 3D-2824O-RING - FOR OIL DRAIN & LEVEL PLUG (ITEMS 3 & 7) New; Original11 pcs
Caterpillar 2M-9780SEAL--TO CONNECTOR PUMP OUTLET New; Original7 pcs
Caterpillar 148-7612TUBE AS New; Original1 pcs
Caterpillar 148-7608TUBE AS New; Original1 pcs
Caterpillar 8C-0569TEE-O-RING New; Original2 pcs
Caterpillar 4E-9277HOSE AS New; Original2 pcs
Caterpillar 8C-8491WASHER-HARD (10.2X22X3-MM THK) New; Original52 pcs
Caterpillar 7L-6443BOLT-HIGH TEMPERATURE (3/8-16X2.25-IN) New; Original20 pcs
Caterpillar 303-9450BOLT-12 POINT HEAD (5/8-11X2.75-IN) New; Original6 pcs
Caterpillar 2N-2766LOCKNUT (3/8-16-THDHIGH TEMPERATURE) New; Original26 pcs
Caterpillar 384-4306GASKET New; Original1 pcs
Caterpillar 194-8110BELLOWS AS New; Original1 pcs
Caterpillar 134-5643GASKET New; Original1 pcs
Caterpillar 7M-6101WASHER (0.656X1.31X0.095-IN THK) New; Original12 pcs
Caterpillar 6V-4605LOCKNUT (5/8-11-THD) New; Original6 pcs
Caterpillar 5P-1076WASHER guard to support assembly and guard assembly New; Original9 pcs
Caterpillar 9X-8874BOLT (1/2) (76MM LONG) (1/2-13 76.2mmL) New; Original3 pcs
Caterpillar 199-4315BRACKET AS New; Original1 pcs
Caterpillar 354-5701BOLT-SPECIAL (3/8-16X1,87-IN) New; Original5 pcs
Caterpillar 0S-1591SCREW,CAP,HEXAGON BEARING RETAINER (PART OF KIT P/N 1W7082) New; Original10 pcs
Caterpillar 0S-1590BOLT (3/8-16X2INCLIP THRU SPACER TO BRACKET AS) New; Original3 pcs
Caterpillar 0S-1588BOLT,MACHINE (HOSE ASSEMBLY MOUNTING,HOSE ASSEMBLY TO TRANSMISSION,AND to torque converter) New; Original26 pcs
Caterpillar 0S-1571SCREW,CAP,HEXAGON (TUBE ASSEMBLY TO TURBOCHARGER AND ELBOW mounting) New; Original20 pcs
Caterpillar 211-8175ACTUATOR GROUP-ELECTRONIC New; Original3 pcs
Caterpillar 193-7879BOOT New; Original2 pcs
Caterpillar 176-3587CLEVIS New; Original3 pcs
Caterpillar 176-3583GUARD New; Original3 pcs
Caterpillar 145-0041ROD New; Original1 pcs
Caterpillar 118-3842BRACKET AS New; Original2 pcs
Caterpillar 3S-2093STRAP-CABLE-TO TIE HARNESSES TOGETHER New; Original1 pcs
Caterpillar 8H-3390NUT-FULL (1-1/2-12-THD) New; Original2 pcs
Caterpillar 8C-7321ROD END (LH THD) New; Original3 pcs
Caterpillar 8C-7315ROD END (RH THD) New; Original4 pcs
Caterpillar 5L-3291BEARING AS-BALL New; Original4 pcs
Caterpillar 5H-2532KEY (.375" LONG) New; Original4 pcs
Caterpillar 4P-8134CLIP-LADDER (00800 MM) New; Original2 pcs
Caterpillar 4P-0394LEVER New; Original3 pcs
Caterpillar 3S-2713NUT-FULL-STRAPS & BRACKETS New; Original3 pcs
Caterpillar 1S-3584NUT-full (3/8-24 LH-THD) New; Original2 pcs
Caterpillar 118-3843SHAFT New; Original3 pcs
Caterpillar 8B-7997BOLT (2" long-Hex Socket Head) New; Original3 pcs
Caterpillar 5P-8247WASHER (BRACKET TO VALVE SUPPORT) New; Original10 pcs
Caterpillar 1F-7958NUT-FULL (1/2-13-THDAIR LINES) New; Original1 pcs
Caterpillar 0S-1589BOLT, HEX. HD., 5/8"-11 N.C. X 1 3/4" New; Original5 pcs
Caterpillar 0S-1566BOLT-PULLEY TO CRANKSHAFT ADAPTER New; Original1 pcs
Caterpillar 227-9012GASKET New; Original2 pcs
Caterpillar 183-7232BELLOWS AS New; Original1 pcs
Caterpillar 8T-2603CLIP (SLOT) New; Original2 pcs
Caterpillar 8T-2602CLIP (TAB) New; Original2 pcs
Caterpillar 7L-6580SEAL-O-RING (ID=31.12mm) New; Original2 pcs
Caterpillar 6V-1903SEAL-O-RING (ID=26.59mm) New; Original4 pcs
Caterpillar 5P-1075WASHER-HARD (10.2X22.5X3-MM THKSHIELD TO A/C) New; Original2 pcs
Caterpillar 178-1798NUT (M12X1.75-THD) New; Original4 pcs
Caterpillar 178-1797STUD New; Original4 pcs
Caterpillar 1A-2029BOLT (1-1/8") TUBE ASSEMBLY TO TRANSFER DRIVE CASE New; Original1 pcs
Caterpillar 100-3237GROMMET New; Original5 pcs
Caterpillar 5P-7970NUT-HARD (M8 X 1.25) New; Original1 pcs
Caterpillar 5M-2894WASHER (BRACKET TO TEE, BRACKET TO BLOCK, TUBE AS. TO TEE, TUBE AS. to oil cooler) New; Original3 pcs
Caterpillar 9M-1974WASHER-HARD (8.8X16X2-MM THKHARD) New; Original34 pcs
Caterpillar 8E-9571WASHER-HARD (8.8X16X7-MM THK) New; Original1 pcs
Caterpillar 6V-2317BOLT (M8X1.25X30-MMLOCATION Z) New; Original1 pcs
Caterpillar 5P-8245WASHER-HARD (13.5X25.5X3-MM THKTURBOCHARGER BLANKING PLATE) New; Original12 pcs
Caterpillar 5K-9660CLIP-UPPER TUBE TO PLATE New; Original4 pcs
Caterpillar 1W-2577GASKET New; Original1 pcs
Caterpillar 5P-5846SEAL-O-RING (40.64 MM ID) New; Original2 pcs
Caterpillar 0S-1595BOLT 1.25 IN. (31.75 MM) LONG GUARD ASSEMBLIES TO RADIATOR GUARD New; Original2 pcs
Caterpillar 9S-4191PLUG,MACHINE THREAD FUEL INJECTION PUMP New; Original5 pcs
Caterpillar 6V-5049SEAL-O-RING (ID=11.89mm) (11.89-MM ID) New; Original2 pcs
Caterpillar 8C-3991ADAPTER-STRAIGHT THREAD New; Original1 pcs
Caterpillar 5P-7816SEAL-O-RING (43.69MM IDTO CONNECTOR) New; Original1 pcs
Caterpillar 7E-4444VALVE (ENGINE OIL DRAIN) New; Original1 pcs
Caterpillar 3K-0360SEAL PILOT MANIFOLD ON (SEAL TO BOOM CHECK VALVE DRAIN) New; Original1 pcs
Caterpillar 130-8299SENSOR GROUP-TEMPERATURE (INLET MANIFOLD AIR) New; Original3 pcs
Caterpillar 100-7870ADAPTER-O-RING New; Original1 pcs
Caterpillar 6V-8647ADAPTER (STRAIGHT ORS/ORB) New; Original2 pcs
Caterpillar 214-7568SEAL-O-RING (11.89-MM ID) New; Original8 pcs
Caterpillar 6V-5048SEAL--O-RING--TO GOVERNOR DRIVE HOUSING New; Original1 pcs
Caterpillar 163-8523SENSOR GROUP-PRESSURE (UNFILTERED FUEL PRESSURE) New; Original1 pcs
Caterpillar 5D-9231CONNECTOR New; Original1 pcs
Caterpillar 5T-4375HOSE AS New; Original1 pcs
Caterpillar 5L-3233FITTING (To Air Cleaner) New; Original1 pcs
Caterpillar 5L-3233FITTING (To Air Cleaner) New; Original1 pcs
Caterpillar 194-8518SPARK PLUG (IGNITION) New; Original8 pcs
Caterpillar 310-3180TRANSFORMER GROUP-POTENTIAL New; Original8 pcs
Caterpillar 350-5226COVER (LIFTER GUIDE) New; Original8 pcs
Caterpillar 9X-6772STRAP-CABLE New; Original7 pcs
Caterpillar 324-7875BOX GP CONTROL New; Original1 pcs
Caterpillar 9S-8752NUT-FULL (3/8-16-THDFOR USE WITH STANDARD FILTERS) New; Original1 pcs
Caterpillar 5L-2534U-BOLT (3/8-16-2A THD) New; Original1 pcs
Caterpillar 7K-9197SWIVEL ELBOW 90degrees, 1/4" J.I.C. New; Original4 pcs
Caterpillar 6K-1972ELBOW (--90 DEGREE FLARED SPL--TO PARKING BRAKE VALVE HOSE ASSEMBLY 9j2604) New; Original2 pcs
Caterpillar 5J-7303ELBOW (FLARED45 DEGREES) New; Original3 pcs
Caterpillar 4S-6399STR. CONNECTOR, 1/4IN. J.I.C. X 1/4IN. N.P.T. New; Original3 pcs
Caterpillar 278-0623HOSE AS New; Original1 pcs
Caterpillar 278-0621HOSE AS New; Original2 pcs
Caterpillar 278-0620HOSE AS New; Original1 pcs
Caterpillar 278-0619HOSE AS New; Original1 pcs
Caterpillar 5P-9297CLIP (9.52MM ID) (9.52MM DIA) New; Original12 pcs
Caterpillar 3V-3308WASHER-HARD (10.2X20.5X2.5-MM THKSHIELD TO HEAD) New; Original126 pcs
Caterpillar 0S-1594BOLT (1 IN. LONG 3/8 IN. DIA.) (PLATE ASSEMBLY TO SUPPORT ASSEMBLY) New; Original8 pcs
Caterpillar 067-6495ELBOW (BETWEEN FUEL LINES) New; Original1 pcs
Caterpillar 061-7538SEAL-O-RING (7.65 MM ID) New; Original2 pcs
Caterpillar 030-7946ELBOW, 90 DEG ADJ., 1/4IN. J.I.C. X 7/16IN.-14 STR. THD. New; Original2 pcs
Caterpillar 278-0624HOSE AS New; Original1 pcs
Caterpillar 253-0282HOSE AS New; Original1 pcs
Caterpillar 3J-7355STR. CONNECTOR, 1/4IN. J.I.C. X 1/4IN. J.I.C. New; Original3 pcs
Caterpillar 9Y-4252BARRING GROUP New; Original1 pcs
Caterpillar 304-8880SENSOR GROUP-SPEED New; Original1 pcs
Caterpillar 159-3219SENSOR-COMBUSTION New; Original6 pcs
Caterpillar 118-2735VALVE-NEEDLE New; Original6 pcs
Caterpillar 337-6968SENSOR GROUP-TEMPERATURE (EXHAUST STACK) New; Original7 pcs
Caterpillar 339-3562HARNESS AS-SENSOR (COMBUSTION, TEMP, LH) New; Original1 pcs
Caterpillar 339-3563HARNESS AS-SENSOR (COMBUSTION, TEMP, RH) New; Original1 pcs
Caterpillar 198-2938HARNESS AS-WIRING (IGNITION, RH) New; Original1 pcs
Caterpillar Caterpillar G3512LE134-5403TURBOCHARGER GROUP New; Original, OEM, Aftermarket2 pcs
Caterpillar Caterpillar G3512LE107-7330BEARING-CONNECTING ROD (STANDARD) New; Original, OEM, Aftermarket12 pcs
Caterpillar Caterpillar G3512LE210-2542VALVE-INLET New; Original, OEM, Aftermarket24 pcs
Caterpillar Caterpillar G3512LE118-1655BEARING-SLEEVE New; Original, OEM, Aftermarket12 pcs
Caterpillar Caterpillar G3512LE194-8518SPARK PLUG (IGNITION) New; Original, OEM, Aftermarket12 pcs
Caterpillar Caterpillar G3512LE104-7184VALVE-EXHAUST New; Original, OEM, Aftermarket24 pcs
Caterpillar Caterpillar G3512LE355-0763KIT , CYLINDER HEAD REPAIR New; Original, OEM, Aftermarket12 pcs
Caterpillar Caterpillar G3512LE259-2078TRANSFORMER GROUP-IGNITION New; Original, OEM, Aftermarket12 pcs
Caterpillar Caterpillar G3512LE110-1168SWITCH AS-PRESSURE (WATER JACKET INLET) New; Original, OEM, Aftermarket4 pcs
Caterpillar Caterpillar G3512LE251-9479ACTUATOR GROUP-ELECTRONIC New; Original, OEM, Aftermarket1 pcs
Caterpillar Caterpillar G3512LE150-1240Switch AS-Pressure(prelubrication) New; Original, OEM, Aftermarket4 pcs